

TC**โรงพยาบาลสมเด็จพระยุพราชสระแก้ว**

ชื่อ-สกุล..... อายุ..... Dx.....
 HN..... AN..... หอผู้ป่วย.....
 สิทธิการรักษา สปสช. ประกันสังคม สวัสดิการข้าราชการ อื่นๆ.....
 CBC: Hb.....g/dl WBC...../µl ANC...../µl Plt...../µl
 Drug allergy..... ECOG..... งด Dose.....%

TC CHEMOTHERAPY FOR BREAST CANCER

BW.....kg Ht.....cm BSAm² PS.....
 CYCLE ที่..... (21 days/cycle) วันที่ให้ยา.....

Premedication**30 min before chemotherapy**

- Ondansetron 8 mg IV push before chemotherapy
- Dexamethasone 10 mg in NSS 50 ml IV drip free flow before chemotherapy
- CPM 10 mg IV before chemotherapy
- Famotidine (20 mg) 1 tab po before chemotherapy

Chemotherapy

- Docetaxel.....mg (75 mg/m²) in NSS 250 ml IV Drip in 90 min
(Record V/S q 15 min * 4 after starting docetaxel)
- Cyclophosphamide.....mg (600 mg/m²) in NSS 100 ml IV Drip in 30 min
(Ice sip during chemotherapy)

Home med

- Dexamethasone(4) 1 tab po pc BID day 2-3 # 4
- Ondansetron (4 mg) 2 tab po ac OD day 2-3 # 4
- Metoclopramide(10) 1 tab po prn q 8 hr for nausea/vomiting # 10
- G-CSF*** 300 mcg sc od x 7 day (เริ่มหลังให้ยาเคมีบำบัดครบ 24 ชั่วโมง) # 7
- Senokot 2 tabs po hs prn for constipation # 20
- Loperamide 2 caps po stat and prn q 2 hr if diarrhea # 20

***หมายเหตุ : แบนใบประเมินทุกครั้งที่มีการสั่งใช้ G-CSF

D/C นัด F/U 3 สัปดาห์ (.....)

พร้อม () CBC () BUN Cr () Electrolyte () LFT
 แพทย์.....

ว.